NORTH" BAY

© N T AR 1 O+ C A N A D A

Just North Enongh to be PERFECT

Regular Meeting of Council
AGENDA

Tuesday, April 23, 2024, 6:30 p.m.
Council Chambers
City Hall - 200 McIntyre Street East, North Bay, ON

Declaration of Pecuniary Interest and the General Nature Thereof

Public Presentations

Public Meeting Minutes

- Tuesday, March 26, 2024;
- Tuesday, April 2, 2024;

- Monday, April 8, 2024; and
- Tuesday, April 9, 2024

Motion for Reconsideration

Committee Reports

5.1 Condominium Conversion Policy

5.2  Proposed Zoning By-Law Amendment by Tulloch Geomatics Inc. on behalf
of 2412594 Ontario Limited - Premier Road (unaddressed) - Supplemental
Report

Correspondence

6.1  Proposed Official Plan Amendment, Zoning By-Law Amendment and Draft
[...]
That North Bay City Council accepts for information the attached 2023 Annual
Report, Summary Reports, and DWQMS Management Review for the North
Bay Drinking Water System.

Respectfully submitted,

Name: Karin Pratte, P.Eng.
Title: Senior Environment & Facilities Engineer

I concur with this report and recommendation

Name: Alan Korell, P.Eng.
Title: Interim City Engineer

Name: John Severino, P.Eng., MBA
Title: Chief Administrative Officer

Personnel designated for continuance:

P 114 of 197
age of 19 Page 3



Name: Karin Pratte, P.Eng.
Title: Senior Environment & Facilities Engineer

Page 115 of 197
Page 4



2023 SUMMARY REPORT
FOR THE
NORTH BAY WATER TREATMENT SYSTEM

This report is a summary of water quality information for the North Bay Water Treatment System, published in accordance with Schedule 22 of
Ontario’s Drinking-Water Systems Regulation for the reporting period of January 1,2023 to December 31, 2023. This report is based on all
information received within the stated reporting period and items that remained outstanding in the last reporting periods that have been carried
forward.

The North Bay Water Treatment System is categorized as a Large Municipal Residential Drinking Water System. The City of North Bay is the
Operating Authority for the Water Treatment Plant and water distribution system. The following table lists the requirements that the system failed
to meet and the measures taken to correct the failure:

The following is a list of the adverse sampling results from the North Bay WTP and Distribution System (DS) over the year of 2023.

List the requirement(s) the system | Specify duration | Describe the measures taken to correct the failure Status
failed to meet of the failure (i.e. (complete or
date(s)) outstanding)

UVT Monitoring at the Water Treatment | July 27, 2023 Non-Compliance resulting from sample pump failure. The Complete
Plant sample pump feeds the UVT Analyzer which needs to have a

reading every five (5) minutes as per the water license. MECP

notified
UVT Monitoring at the Water Treatment Plant | July 31, 2023 Non-Compliance resulting from UVT Analyzer wiper issue which | Complete

did not allow a reading every five (5) minutes as per the water
license. MECP Notified

Lead Exceedance Plumbing October 6, 2023 Sample from plumbing at 1016 Fisher St. resulted in a lead Complete
exceedance of 0.0119mg/L. Reported to MOH and MECP as per
regulations on October 19, 2023. Results sent to homeowner
through registered mail.

Page 116 of 197



The North Bay WTP has the design capacity of 79,500 cubic meters of water per day. The WTP is a SCADA controlled membrane filtration system
with ultraviolet and chlorine disinfection systems. The plant also includes fluoride addition along with caustic for pH adjustment and control max for
corrosion control prior to delivery to the distribution. The WTP meets the Ontario Drinking Water Standards requirements for the
removal/disinfection of 2-log Cryptosporidium oocysts, 3-log Giardia cysts, and 4-log Viruses.

The North Bay WTP achieves the above performance criteria using membrane filtration (0.1 micron pore size), ultraviolet (UV) inactivation and
chlorine disinfection.

The filtration process meets the criteria listed in the Procedure for Disinfection of Drinking Water in Ontario for membrane filtration, including;

1. Maintain effective backwash procedures, including filter-to-waste or an equivalent procedure, to ensure that the effluent turbidity
requirements are met at all times;
2. Monitor integrity of the membrane by continuous particle counting or equivalent effective means (e.g., intermittent pressure decay

measurements) (Note: intermittent pressure decay monitored at the North Bay WTP).
3. Continuously monitor filtrate turbidity; and,
4, Meet the performance criterion for filtered water turbidity of less than or equal to 0.1 NTU in 99% of the measurements each month.

The following is a breakdown of the pathogen removal credits for the North Bay WTP:

- Membrane filtration provides 3.0 log removal of Giardia, 2-log removal of Cryptosporidium

- UV inactivation provides 0.5-log removal of Giardia and 0.5-log removal of Cryptosporidium

- Chlorine disinfection provides 4-log removal of viruses
All of the filter rack effluent lines are equipped with continuously monitored, recorded and alarmed turbidity analyzers which will shut down the
respective rack if a reading exceeds 0.1 NTU.

Filtered water is directed through the UV disinfection units prior to entering the contact chambers. The two chlorine contact tanks can be operated
separately or in sequence and still provide the required 4 log disinfection. This facility is equipped with continuously monitored, recorded and
alarmed CT calculation. The SCADA system also automatically takes data from several sources (flow, temperature, free chlorine residual, pH, water
depth in contact tanks, and which contact tank is in service) and calculates the log removal credits achieved for Giardia & Viruses.

The following information presents the Annual Record of Water Taking for the North Bay Water Treatment Plant and the treated water consumption.

Page 117 of 197



Raw Water Taking

In overview some 8,293,595 cubic meters of water were taken from Trout Lake during the year of 2023. The average water taking for 2023 was
22,722 cubic meters per day. The maximum water taking per day was 43,270 cubic meters in July, this was 54% of the maximum 79,500 cubic
meters per day allowed under the Permit to Take Water.

Raw Water Taking | Total Taking (m3) Average Day (m3/d) Max Day (m3/d) | Max Day % of PTTW allowable
(79,500 m3/d)
2023 8,293,595 22,722 43,270 54%
2022 8,117,355 22,239 29,222 37%
2021 7,521,563 20,607 36,180 46%
2020 7,152,145 19,541 27,907 35%
2019 7,475,978 20,482 33,351 42%
2018 7,265,251 19,905 27,500 35%
2017 6,881,781 18,851 28,818 36%
2016 7,677,448 20,973 27,638 35%
2015 10,244,897 28,149 39,531 50%
2014 10,451,967 28,645 41,509 52%
2013 10,713,683 29,257 43,560 55%
2012 11,804,231 32,227 51,963 65%
2011 12,752,104 34,925 51,870 65%

The 2023 total raw water taking was up by 2% from 2022.

Page 118 of 197



Treated Water

In overview some 8,209,325 cubic meters of water were delivered to the distribution system during the year 2023. The average treated water
delivered to the distribution system was 22,491cubic metres per day for 2023. The maximum water delivered to the distribution system per day
during 2023 was 42,864 cubic meters in July and this was 55% of the 78,700 cubic meters per day rated capacity of the plant.

Treated Water Taking | Total Treated (m3) Average Day (m3/d) | Max Day (m3/d) | Max Day % of PTTW allowable
(78,700 m3/d)
2023 8,209,325 22,491 42,864 55%
2022 8,024,892 21,986 28,936 37%
2021 7,411,731 20,306 35,837 46%
2020 7,053,621 19,272 27,527 35%
2019 7,392,707 20,254 33,137 42%
2018 7,146,560 19,573 27,074 34%
2017 6,788,663 18,597 28,655 36%
2016 7,564,121 20,720 27,290 35%
2015 10,228,009 28,019 39,128 50%
2014 10,337,724 28,335 41,399 52%
2013 10,578,115 28,962 43,235 55%
2012 11,659,907 31,910 51,534 65%
2011 12,563,903 34,408 51,450 65%

The 2023 total treated water volume delivered into the distribution system was up by 2% from 2022.

Report Prepared by: Jonathan Dewey, C-Tech
Operational Supervisor Water and Wastewater Facilities
City of North Bay

Page 119 of 197



P
P> .
% Ontarlo Drinking-Water Systems Regulation O. Reg. 170/03

Drinking-Water System Number: 220000460
Drinking-Water System Name: North Bay Water Drinking Water System

Drinking-Water System Owner: The Corporation of the City of North Bay

Drinking-Water System Category: Large Municipal Residential

Period being reported: January 1, 2023 to December 31, 2023

Complete if your Category is Large Municipal Complete for all other Categories.
Residential or Small Municipal Residential

Number of Designated Facilities served:

Does your Drinking-Water System serve more
than 10,000 people? Yes[ X] No|[ ]

Is your annual report available to the public at Did you provide a copy of your annual

no charge on a web site on the Internet? report to all Designated Facilities you serve?
Yes [ X] No[ ] Yes[ ] No[ ]

Location where Summary Report required under Number of Interested Authorities you

0. Reg. 170/03 Schedule 22 will be available for

) . report to:

inspection.

Did you provide a copy of your annual

report to all Interested Authorities you
report to for each Designated Facility?

Yes[] Nol[ ]

The Corporation of the City of North Bay
P.O. Box 360

200 Mclntyre Street East

North Bay, ON P1B 8H8

Note: For the following tables below, additional rows or columns may be added or an appendix may be
attached to the report

List all Drinking-Water Systems (if any), which receive all of their drinking water from your system:

Drinking Water System Name Drinking Water System Number

N/A

Did you provide a copy of your annual report to all Drinking-Water System owners that are connected to
you and to whom you provide all of its drinking water?
Yes[ JNo[ ]

Indicate how you notified system users that your annual report is available and is free of charge.
[X] Public access/notice via the web
[X] Public access/notice via a newspaper

Drinking Water Systems Regulations Page 1 of 18
(PIBS 4435e01) December 2023 Page 120 of 197



P

P Antars

% Ontarlo Drinking-Water Systems Regulation O. Reg. 170/03
Describe your Drinking-Water System

The City of North Bay water treatment plant (WTP), water distribution facilities and water distribution
piping system are owned and operated by the Corporation of the City of North Bay.

The City of North Bay Water Treatment System is classified as a "Large Municipal Residential" Drinking-
Water System, Class 3 Water Treatment Plant and Class 4 Water Distribution System with the Drinking-
Water System Number: 220000460. The WTP is located at 248 Lakeside Drive in North Bay and treats
water from Trout Lake which is part of the Mattawa River watershed. The WTP services a population of
approximately 54,000, the permit to take water permits water consumption up to 79,500 cubic meters
per day.

The water distribution facilities consist of the following:

Ellendale Reservoir, High lift Pump Station & Re-chlorination Facility;

CFB Standpipe;

Canadore Pumping Station;

Cedar Heights Booster pumping station;

Judge Avenue Valve Chamber;

Birches Road Standpipe and Re-chlorination Station; and

Airport Road Standpipe, Booster Pumping Station and Re-chlorination Facility.

Larocque Rd. Standpipe
The membrane filtration water treatment plant has the design capacity of 79,500 cubic meters per day.
The plant is a SCADA controlled membrane filtration system with ultraviolet and chlorine disinfection.
The plant also doses fluoride, caustic for pH adjustment and Control Max for corrosion control prior to
delivery to the distribution system.

The membrane filtration plant meets the Ontario Drinking Water Standards requirements for the
removal/disinfection of 3-log Giardia Lambia, 2-log Cryptosporidium and 4-log Viruses. The membrane
filtration Primary Barrier provides a 3- log Giardia removal, 2-log Cryptosporidium removal. The
chlorine/UV disinfection Secondary Barrier provides for a 0.5 Giardia removal, 0.5-log Cryptosporidium
removal and with chlorine addition gives a 4- log virus removal.

In general the North Bay WTP can be described as follows:

Intake

A 1200mm diameter 45 series polyethylene intake pipe, with a capacity of 80,000 cubic meters per day.
The pipe, constructed in 1973, extends approximately 300 meters into Delaney Bay of Trout Lake and
includes an intake structure consisting of a steel inlet bell mouth with fiber reinforced plastic (FRP) cage
and is in approximately 21.5 meters of water at low water level.

Membrane Feed Pump Well/Prescreening

Two (2) parallel sub-surface well chambers with level monitoring containing, two (2) 6mm mesh manual
prescreen in series, five (5) vertical turbine pumps (4 duty and one standby) each rated at 20 ML/d
feeding the primary membrane system.

Membrane Feed Strainers

Five (5) 300 micron automatic membranes feed strainers (four duties and one standby).

Drinking Water Systems Regulations Page 2 of 18
(PIBS 4435e01) December 2023 Page 121 of 197



P
P> .
b Ontarlo Drinking-Water Systems Regulation O. Reg. 170/03

Treatment Plant Process Areas
A building housing the following process components:

¢ Primary and secondary membrane filtration system;

¢ Primary and secondary UV disinfection system;

¢ Two (2) chlorine contact tanks;

e split high lift pump well

e three (3) chemical storage and delivery rooms housing membrane cleaning and neutralization
chemical systems, pre-chlorination system, primary disinfection chemical system, secondary
chlorination chemical system, pH adjustment system, fluoride and corrosion control addition system.
Also includes;

e High lift pumping room;

¢ Generator room;

e Electrical room.

e Compressor/blower room
Administration Area
Two floor administrative area including laboratory/control room, server room, multipurpose training
room, offices, washrooms, women’s and men’s locker rooms, janitor room, building mechanical room
and storage room.

Membrane Filtration

Eleven (11) pressurized primary membrane racks treating water from the membrane feed strainers,
two(2) pressurized secondary membrane racks treating non-chemical backwash water from the primary
membrane racks. The primary racks have a maximum production flow rate of 78.7 MLD based on raw
water flow rate of 79.5 MLD, Ancillary systems including backwash pumps, instrument air for operating
valves and integrity testing membranes, process blowers, and chemical cleaning and neutralization
systems.

UV Disinfection Systems

Three (3) 600mm primary UV reactors (two duty and one standby) treating water from the eleven (11)
pressurized primary membrane racks and two (2) secondary membrane racks. Two dedicated UV
reactors for secondary membrane racks up stream of primary UV reactors. Each reactor contains
medium pressure high intensity lamps housed in quartz sleeves; units equipped with self-cleaning
mechanism and intensity sensors.

Chemical systems for:

Primary disinfection

Secondary (residual) disinfection

Fluoride Dosing

pH Adjustment

Corrosion Control

Membrane cleaning

Membrane cleaning solutions neutralization

Drinking Water Systems Regulations Page 3 of 18
(PIBS 4435e01) December 2023 Page 122 of 197




P
P> .
% Ontarlo Drinking-Water Systems Regulation O. Reg. 170/03

Chlorine Contact Tank #1 and #2
Two (2) baffled chlorine contact tanks in series with capacities of 688 cubic meters in (tank #1) and 502
cubic meters (tank #2).

High Lift Pump Well #1 and #2

High lift pump well #1 has a capacity of approximately 240 cubic meters and is equipped with one (1)
variable speed and two (2) constant speed vertical turbine high lift pumps each rated at 20 MLD. High
lift pump well #2 has a capacity of approximately 240 cubic meters and is equipped with one (1) variable
speed and one (1) constant speed vertical turbine high lift pump each rated at 20 MLD.

Generator Room
One (1) dual fuel generator set (NG/Diesel) with a rating of 2050KW, to provide power during peak
hours and emergency situations.

Wastewater Disposal System

Primary Membrane Backwash Tank

Tank with a volume of approximately 310 cubic meters,

Two (2) membranes feed pumps supplying water to the Secondary Membrane System.

Secondary Waste Tank
Tank with a volume of approximately 130 cubic meters,
Two (2) pumps, one duty and one standby, to deliver water to the sanitary sewer.

Neutralization Tank #1 and #2
Two (2) tanks each with a volume of 150 cubic meters, pH and Chlorine Residual analyzers. Designed to
dechlorinate and adjust pH to suitable levels for wastewater plant.

Sanitary Sewage Disposal
One sump with two (2) submersible pumps in the Administration Area and two (2) sumps and two (2)
submersible pumps in the Process Area discharging to the sanitary sewer along Lakeside Drive